| Owner's Manual

3 PLAYER GAME

SEGA ENTERPRISES, INC.

420-5954-01 |

T R e T



LASER GHOST

BY:
SEGA Enterprises, Inc. (U.S.A.)
2149 Paragon Drive
San Jose, California 95131
Phone Number (408) 435-0201
FAX Number (408) 435-0294

SPECIFICATIONS

HEIGHT ..o 71 in
WIDTH: ..o, 49 in
DEPTH:....cooiiiii, 36 in
NET WEIGHT:......ccooevveinennn 463 1b

Note: This equipment has been tested and found to comply with the limits for a
Class A digital device, pursuant to Part 15 of the FCC Rules. These limits are
designed to provide reasonable protection against harmful interference when the
equipment is operated in a commercial environment. This equipment generates,
uses, and can radiate radio frequency energy and, if not installed and used in
accordance with the instruction manual, may cause harmful interference to radio
communications. Operation of this equipment in a residential area is likely to
cause harmful interference in which case the user will be required to correct the
interference at his/her own expense.



Table of Contents

Introduction 1
Handling and Installation Precautions 1
Prevention of Counterfeiting and Conversion Labelling 2
Precautions Concerning the Place of Installation 3
FCC Requirements 3
Name of Parts 4
How to Install Seats 6
Design Related Parts 7
Service Switch Unit 8
Sighting Adjustments 10
Removing the Control Panel 11
Replacing the LED Board and Motor 12
Replacing the Shot Switch 16
Replacing the Volume 17
Removing the Gun 21
Cleaning the Monitor 22
Replacing the Fluorescent Lamp 23
Monitor Adjustments 24
Test Mode 25
Bookkeeping 29
Dip Switch Setting Options and I/O 32
ROM Locations 33
Parts Catalog and Reference Drawings 34
Wiring Diagrams 62

NOTE: DESCRIPTIONS HEREIN CONTAINED MAY BE SUBJECT TO IMPROVEMENT OR
CHANGES WITHOUT NOTICE.



INTRODUCTION OF THE OWNER’S MANUAL

SEGA ENTERPRISES, LTD., supported by its high electronic technology of LSIs,
microprocessors, etc. and a wealth of experience, has for more than 30 years been
supplying various innovative and popular game machines to the world market. This
OWNER'’S manual is intended to provide detailed comments together with all the
necessary information covering the operation in general of electronic assemblies,
electromechanical servicing control, spare parts, etc. The manual is intended for those
who have knowledge of electricity and technical expertise especially in ICs, CRTs,
microprocessors, etc. Carefully read so as to acquire sufficient knowledge before
working on the machine. Should there be a malfunction, non-technical personnel
should under no circumstances touch the interior system.

HANDLING PRECAUTIONS

When installing or inspecting, be very careful of the following points and pay attention
to ensure that the player can enjoy the game safely.

o Be sure to turn the power off before working on the machine.

o Toinsert or pull out the plug quickly is dangerous.

o Itis necessary to make sure that the power cord or the grounding wire is not
exposed on the road, etc. in a manner so as to be dangerous. Make sure that
grounding connections are made safely at the position where specified.

o Do not use any fuse that does not meet the specified rating.

o Make complete connections for the IC board and other connectors. Insufficient
insertion is very dangerous.

Also, for the IC board circuit inspections, only the logic probe is allowed. The use of a
tester is not permitted, so be careful in this regard. After confirming that there are no
irregularities, turn the power ON.



PREVENTION OF COUNTERFEITING AND CONVERSION

LABELLING

To prevent counterfeits and conversions, the following labels are put on all the SEGA
products. When handling such goods, be sure to confirm the labels. They are used to
prevent illegal acts such as the unauthorized copying of the products and the printed
circuit boards thereof or carrying on business by manufacturing similar merchandise or
by converting, selling or using such products or printed circuit boards.

The following seal is put on the machines manufactured by SEGA

¢
¢
4

e de de de de

- @A
AVIFLLE
ORIGINAL SEAL

AHD MANUFACTURED BY
SEGAENTERPREESLTD
ORIGINAL
vOoID vOID

voIiD
SEGA ENTERPHIES, LTD
JAPAN

¢
;
'

[

B s o b ol

g, oy wiin i, o, vy win oy e i, e Ao

T T Ty

ORIGINAL SEAL

COPYRIGHT NOTICE
This SEGA product has the copyright notice as follows:

© SEGA 1991

This signifies that this work was disclosed in 1991 and is the property of
SEGA ENTERPRISES, LTD.



PRECAUTIONS CONCERNING THE PLACE OF
INSTALLATION

This is an indoor game machine. Absolutely do not install it outside. Even indoors,

avoid installing in places mentioned below so as to ensure proper usage:

O O 0O 0O 0O O 0 o 0 O

Places subject to rain or water leakage, or condensation due to humidity.
In the proximity of an indoor swimming pool and/or shower.

Places subject to direct sunlight.

Places subject to heat sources from heating units, etc., or hot air.
Vicinity of highly flammable/volatile chemicals or hazardous matter.
Sloped surfaces. '

Vicinity of anti-disaster facilities such us fire exits and fire extinguishers.
Places subject to any type of violent impact.

Dusty places.

Residential Environment - (See F.C.C. statement below)

F.C.C. REQUIREMENTS

The Federal Communications Commission requires that all Class A equipment be
verified and labeled as follows:

This equipment complies with the requirements
in part 15 of FCC Rules for a Class A computing
device. Operation of this equipment in a
residential area may cause unacceptable
interference to radio and TV reception requiring
the operator to take what ever steps are necessary
to correct the interference.

This label must be permanently attached in a conspicuous location and the rext

a

legible If this label is removed or tampered with,_such action is

nishable under Section of the Communications Act of 1934 (ACT

ndi



*

NAME OF PARTS @

CABINET -~

(TR-1000

SEAT LEFT _—~
GTR-1350

LEG ADJUSTER 5

|

1

\

t

\ CASll BOX DOOR

DESIGN PLATE

423-0154

LASER GUN
GTR-2000

CONTROL PANEL
GTR-1200

COIN CHUTE DOOR

When transporting the machine on a floor,
adjusters (4 for the cabinet and 6 for the seats) and use the

casters.

SEAT RIGHT
GTR-1300

lift up the 10



NAME OF PARTS @

26 INCH MONITOR GAME BD

200-5172-15
200-5181-15

833-7627~

=

|
AN
‘n'
/ ’
e

AC UNIT \ PWR SPLY

GTR-1028 GTR--1000

TOOLS & ACCESSORIES

220-5130 VOL. CONT B-5K OHM.

540-0006-01 WRENCH FOR TAMP PRF SCR DUAL TYPE M4
540-0007-01 WRENCH FOR TAMP PRF SCR DUAL TYPE M5
540-0009-01 WRENCH FOR TAMP PRF SCR DUAL TYPE M8
839-0016 ASSY SWITCH BOARD



HOW-TO-INSTALL THE SEATS

=

(}’
HESAGOY DOLT DLACK 7
M8 x30 -

ONE SIDE 2 PLACES
(BOTH SIDLS)

(<)

SEAT RIGHT

SEAT LEFT

Insert SEAT LEFT PIPE in the cabinet hole (A) and SEAT RIGHT PIPE
in the hole (B) and fasten them by using a total of 4 hexagon
bolts black (M8x50)..... (2 for each seat)..... The seat
adjustments can be made within a range of 50 mm.



DESIGN RELATED PARTS

’

&
® GTR-10514 DESITGN PLATE LASER GHOST
@ GTR—-1014 FRONT GLASS
@ GTR-1030 STICKER BILL MAX CAROL
@ GTR-1202-F STICKER LEFT
® CTR-1202-G STICKER RIGUT
® GTR—-1202-H STICKER CENTER
® GTR—-1211-B DESIGN PLATE SHEET BLUE
®@ GTR-1213-A DESIGN PLATE SIJHEET RED
® GTR-1221 STICKER BIlLL
@ GTR-1222 STICKER MAX
@ GTR—-1223 STICKER CAROL

-7 -



SW UNIT

Opening the coin chute door allows the service switch to operate.

COIN SW
RIGHT - PLAYER

COIN SW
CENTER - PLAYER

COIN Sw
LEFT - PLAYER

COIN METER

SERVICE SW
CENTER - PLAYER

SERVICE SW

LEFT « PLAYER '\

SERVICE SW
RIGHT « PLAYER

SOUND VOLLME

—_—_—

TEST SW

h\\TN\\ FUSE 1A



The function of each switch is as follows:

TEST SWITCH

SERVICE SWITCH
(Left Player)

SERVICE SWITCH
(Center Player)

SERVICE SWITCH
(Right Player)

FUSE 4 AMP

SOUND VOLUME

Used for displaying SELF-TEST screen
modes.

Used for the purpose of servicing and
increasing the credits without registering
on the meter.

Used for the purpose of servicing and
increasing the credits without registering
on the meter.

Used for the purpose of servicing and
increasing the credits without registering
on the meter.

Used for the Transformer's secondary
voltage (100V) overcurrent protection.

Used for adjusting the speaker's sound
volume.



SIGHTING ADJUSTMENTS (FOR THE GAME MODE)

‘When the game mode does not appear on the screen
(i.e. when in the GUN ADJUSTMENT mode) :

In this game, GUN SIGHTING data is stored in the BACKUP MEMORY.
However, due to installation or transportation when the machine is
not energized for more than one week, or after making the MAIN BD
adjustments, the following (but not the game mode) will appear.

In this case, make the following adjustments:

1. UPPER LEFT TARGET

_ .

2. LOWER RIGHT TARGET

1. Pull the left-hand side gun's LASER button, and the target
flashes on the upper left side. Direct the gun towards the
target and pull the LASER button.

2. The target flashes on the lower right side.

Direct the gun towards the target and pull the LASER button.

3. Make similar adjustments to the center and right-hand side
gun sighting.

4. After the adjustments, simultaneously push both guns'
(left-hand side and center) SPECIAL WEAPON buttons and the
game mode will appear.

* Ordinary GUN SIGHTING adjustments can be made by performing the
SELF-TEST (refer to the SELF TEST mode).



REMOVING THE CONTROL PANEL

PROCEDURE

@ Take off the 3 machine screws, black (M5x20) on the cabinet
side, which secure the cabinet and the control panel.

@ Open the coin chute door and take off 2 each of the hexagon
bolts (M8x40), spring washers (M8) and flat washers (8.5-22x
1.6) which secure the bottom of the control panel.

@ Pull the control panel towards you and disconnect the 18
connectors (6 per player position) and remove the entire panel.

CONTROL PANEL STOPPER 3 M. SCREWs BLACK
GTR-1024 M5 > 20

CONTROL PANEL
GTR-1200
AN
CONNECTOR
+ 2P MINT RED + 3P YELLOW 2 SPRING WASHER
NI G v
2 FLAT WASHERs 9 IFYAGON BOLTs
8.5-22X1.6

M8 X 10

-11-—



REPLACING THE LED BOARD AND THE MOTOR
(1) REMOVING THE COVER

Take off the 16 TAMPERPROOF SCREWS (M4 x6) for both sides;
and remove the BODY RIGHT/LEFT and COVER RIGHT/LEFT.

2y Take off the 4 machine screws and remove the gun cover to have
the LED BOARD appear (see FIG. 1).

)

BODY RIGHT

GTR-2050

,f?}&
N ///:3E§§,/
o \_ COVER RIGHT

CTR-2036
GUN COVER
CTR-2040 COVER LEFT

/ GTR-2037

8 M. SCREWs /
M1x10

<

-]
3 TAMPERPROOF
SCRES

M6

/fu
5 TAMPERPROOF /////
SCREWS e

Me<6

BODY LEFT

GTR-2051

FIG. 1



(2) LED BOARD REPLACEMENT
(@ Take off the 4 machine screws black (M4x10) and the slit.

® Take off the 4 S-TITE SCREWs (M4 x6), disconnect the CONNECTOR
and remove the LED BOARD (sec FIG. 2 ).

CAUTION :
When assembling, have the slit match the center of the LED.

4 M. SCREWs BLACK

/ M1X 10

@

SLIT

|
GTR-2039 ]@
Y
|

?
e—a—? —-é@
ﬁq TThebEE 68 31y
o b ]
| ———

4 S-TITE SCREWs l —

M1 X6

|
_
.

LED BD W/HARNESS
GTR-2038

F1G. 2



(3) REMOVING THE VIBRATION UNIT

Take off the 6 machine screws (M5x8) and pull out the mirror

©

box upwards.
@ Take off the 2 (M4) NUTs and 2 machine screws (M4 x 14), then
remove the vibration unit (see FIG.3).

CAUTION:
When removing the VIBRATION UNIT, be sure not to lose the 2
SPACERs.
When installing the VIBRATION UNIT, be sure to apply the NUT(s)
and a commercially available adhesive agent used for screws.

MIRROR BOX

GTR-2016
VIBRATION UNIT
GTR-2045
SPACER ,
GTR-2057
. : 2 NUTs
) ' M1

2 M. SCREWs
M1

=
“~_ 6 M. SCREWs
FIC. 3

Mo =8



(4) REMOVING THE MOTOR

@® Take off the 4 machine screws (M3x6) and remove the MOTOR

COVER.
@ Take off the 2 SET SCREWs (M3x 4) and remove the MOTOR WEIGHT.

® Take off the 2 machine screws (M2x5) and remove the MOTOR.

CAUTION:
When replacing the MOTOR, be sure to wind a new cushion around

the motor.
When installing the MOTOR WEIGHT, make sure that the SET SCREW

(M3x 4) and the MACHINE SCREW (M2 x5) do not make contact with
each other. ‘

MOTOR BRACRET
GTR-2046

CUSION
GTR-2056

RUBBER GROMMET

601-6376

) ~ 2 M. SCREWs
AN %/ M2 X5
~
5

MOTOR WEIGHT
GTR-2048

M3 4
. MOTOR COVER
| CTR-2047
4 M, SCREWs ! q i
M3 6 @ g%g
4
=
FIG. 4



REPLACING THE SHOT SW.

@ Take off the CAP NUT, SPRING WASHER and FLAT WASHER (M4), then 2
-TAMPERPROOF SCREWs (M5x 30) and 2 NUTs black (M5).
@ Remove the, HANDLE GRIP and replace the SW. BOARD (see FIG.5).
CAUTION:
When the grip is removed, the parts inside will be in a
disassembled condition, therefore, be careful so as not to lose
them.
After replacing the SW., make sure that both the LASER SW. and the
SPECIAL WEAPON SW. turn ON/OFF accurately.

SWITCH BOARD
| 839-0016
TOP BUTTON (SPECIAL WEAPON SW)
CY-2204%

HAXDLE GRIP RIGHT
CY-2201

2 TAMPERPROOF
REWs

M5 % 30

HANDLE GRIP LEFT
Cy-2202%

2 NUTs BLACK

/ A2

TRIGGER (LASER SW.)

CY-2203

CY-2207
SWITCH BOARD "\
O CAP NUT
339-0016
FLAT WASHER
A4



REPLACING THE VOLUME
(1) REMOVING THE VOLUME FOR VERTICAL DIRECTIONS

@® Take off the 2 machine screws (M4 x12) and remove the VOLUME
together with the VOLUME PLATE (see FIG.6).

CAUTION:
For removing the VOLUME, see page 19

2 M. SCREWs

S~ M X112

VOLUME

L.
—— S —.
220-5130 \ ﬁ 7
. i .

VOLUME PLATE @
GTR-2010 2

FIG. 6



(2)  REMOVING THE VOLUME FOR HORIZONTAL DIRECTIONS

(@O Take off the 2 machine screws (M5x 10) and remove the VOLUME
together with the VOLUME BRACKET (see FIG.7).

CAUTION:
For removing the VOLUME, see page 19

€

VOLLYE ///
220-5130

r\

\L
l>
VOLUNE BRACKET

: (Hﬂ] GTR-2011

I

S

2, SCRE“S
W5 10 FIG. 7



(3) REMOVING TIE VOLUME
@ Take off the 2 SET SCREWs (M3x8) and pull out the GEAR.

@ Take off the NUT (M9) and remove the VOLUME from the VOLUME
PLATE.

® Take off the VOLUME RING from the VOLUME.

GEAR20 615 ' FLAT WASHER VOLUME

601-5943 / 220-5130

2 SET SCREWs ‘,rCf? Qéj

—/
M3x8 SPRING WASHER GUN-2623

M3

F1G. 8

(4) ADJUSTING THE VOLUME

@© Loosen the 2 machine screws (M4dx12) for the VOLUME for
vertical directions or the 2 machine screws (M5x 10) for the
VOLUME for horizontal directions, then move the PLATE or
BRACKET.

S

Move the PLATE or the BRACKET and disengage the GEAR and the
ADJUSTMENT GEAR. By turning the VOLUME and as shown in FIG.9,
have the VOLUME's cut portion face the direction opposite to
the ADJUSTMENT GEAR.



@ Fasten the 2 machine screws (M4 x 12) for the VOLUME for
vertical directions or the 2 machine screws (M5x 10) for the
VOLUME for horizontal directions. At this time, make backlash
adjustments (see FIG.9).

@ Slowly vibrate the gun in vertical/horizontal directions and
check to see that the gear movements did not result in
exceeding the VOLUME's turning range.

® For fine adjustments, refer to the TEST MODE.

o\ SeREWs ) o SCRENs

/—
o [ ! M5 10
e~ (@
GEAR -,

601-5943 —~

A7

VOLUME PLATE

GTR-2010

ADJUST GEAR

-
VOLUME DRACKET _— L= | 601-6005

GTR-2011

FIG. 9



REMOVING THE GUN

PROCEDURE

® Take off the 4 HEXAGON BOLTS (M8 x 35) AND THE 4 SPRING WASHERs
(M8) which secure the 2 mechanism holders.

@ @®Take off a total of 6 TAMPERPROOF SCREWS (M4 x 6) which secure the
2 mechanism covers.

@ Take off the 3 machine screws black (M4 x 18) which secure the
DESIGN PANEL. Loosen the 4 upper TAMPERPROOF SCREWs (M4) and
remove the PANEL.

® Take off a total of 4 machine screws (M4x16) which secure the
2 holders.

® Take off the 2 machine screws (M4x 16), disconnect the 5
CONNECTORs for wiring and remove the GUN MECHANISM.



CLEANING THE MONITOR

GLASS STOPPER
GTk-1017

3 M. SCREWs BLACK
S % 20 44\\\\\\‘«:IT___ﬁﬁf___J;?

FRONT GLASS

GTR-1014 \\\\\\\\\
r

™~

LY

3 M SCREWs BLACK

—_

M3 20

GLASS STOPPER
GTR-1017

Take off a total of 6 machine screws black which secure the glass

stopper (UP and DOWN), take out the FRONT GLASS and clean the
monitor screen and the mirror.



REPLACING THE FLUORESCENT LAMP

4 M. SCREWs BLACK

xrelezf””’ M4 X 12

DESIGN PLATE /'/ /aD
423-0154
AN
e 17 i
/ . e
L |

[]
T . BILLBOARD HOLDER
y L"EL ﬁﬂ_ﬁn\ﬁ e
o € e GTR-1018
-
4
[o]
e\ " FL UNIT
¥ ,i: a GTR-1031
s 2 I
y (N -
o @@@
0
@O0

L)

FLUORESCENT LAMP REPLACING PROCEDURE

Take off the 4 machine screws black (M4 x 12) which secure the
BILLBOARD HOLDER, remove the DESIGN PLATE and replace the 20W
FLUORESCENT LAMP.

_23_



GREEN ORIVE

HORIZ SIZE

GREEN
CUT OFF

RED DRIVE

RED
CUT OFF

BLU CUT OFF

FUSE

HORIZ RASTER
POSITION

TPS
TP4
\7#793
HV
N
N SHUT
X pown
GNO
) ) -V.SYNC
Focus“ ‘ o) ~H.SYNC
SCREEN i
HORIZ \QEE? +H. SYNC
HORIZ HOLD +V. SYNC

VERT RASTER POS GNO

VERT SI1ZE
VERT HOLD
BRIGHTNESS

BLUE
CUT OFF

GRN DRIVE

GREEN
CUT OFF

RED DORIVE

BLUE DRIVE

HORIZ RASTER
POSITION

FUSE

TPS
TP4
TP3
HV
D\ SHUT-
N powN
NOD
-V.SYNC
FOCUS -K.SYNC
SCREEN
HORI1Z \5113::19 +H. SYNC
HORIZ HOLD TV-SYNC

VERT RASTER POS Gho

VERT SIZE
VERT HOLD
BRIGHTNESS

MONITOR ADJUSTMENTS

- 24 -



TEST MODE

This test mainly checks the operation of game PCB's, discovers
defects if any, and also checks monitor colors and audio quality.
In addition, the test indicates dip SW assignment and has a
Bookkeeping function.

TEST PROGRAM

(1) Memory Test : Checks the EPROM programs and RAM Area.

(20 Input Test : Tests the operation of COIN, LASER, SERVICE
switches, etc.

(3) Output Test : To check LASER, MOTOR function.

(4) CRT Test : To check the on-monitor colors.

(5) Sound Test : Checks the quality of the synthesized sound
transmitted from the PCB.

(6) Dip Switch Assignment : Indicates dip switch assignments.

(7) Bookkeeping - Indicates data on average score and play time.

(8) Backup RAM Clear : Clears Bookkeeping memory.

(9) GUN Adjustment : GUN SIGHTING ADJUSTMENT.

1. Selection of TEST ITEMS
(1) Push the TEST SW to cause the following TEST ITEM MENU to

appear :
(2) By pushing the LEFT SERVICE
DIAGNOSTIC SW, bring the arrow mark
INDIVIDUAL
- EXIT “—>" to the desired item
MEMORY ;Eg;
INPUT
oUTRUT  TEST and press the TEST button.
C. R T. TEST
SOUND TEST
D ok ASSIGN. (3) When the test has been

BOOKKEEP ING

P A R T o ”
EG?ENSJM%EA completed, bring “—" to

SELECT BY SERVICE BUTTON EXIT and push the TEST
button.

— 25—




2. TEST ITEMS AND DESCRIPTION
(1) MEMORY TEST

Checks the PCB's MEMORY ICs.

MEMORY TEST When the IC is in good operating

ROM TEST o0 A S condition, “GOOD” will be
A 6  GOOD AT C e , .
RAM TEST indicated. If there exists any
IC 6 GOOD IC 5 .
IC 36 GOOD ic 34 malfunctioning of the IC's,
IC 33 GOOD Ic 42 . L o
IC 41 GoOD Ic 35 BAD” will be indicated.
IC 69 GOOD IC 10

EXIT BY TEST BUTTON

(2) INPUT TEST

(IO Operate each switch. When
the “OFF” condition is
a T"
LEFT CENTER RIGHT changed to "ON ! the
o o corresponding switch is in

LASER .
SPECIAL WEAPON good working order.

vV VoL 5C 62 48
H VoL 41 6F CE

4___#___,_J @ However, when the value

shown is lower than 00 or
higher than FF, make VOLUME
ad justments.

INPUT  TEST

EXIT BY TEST BUTTON

® However, when the value
shows lower than 00 or higher
than FF, make VOLUME
ad justments.

x For gun sighting adjustments,

refer to ITEM 17.2. (9 GUN
ADJUSTMENT.



(3) OUTPUT TEST

— Check for the LASER beam and
‘ QUTPUT TEST VIBRATION MOTOR functions.
Press each player's LASER button

to have them function.

PULL LASER BUTTON START

EXIT BY TEST BUTTON //]

(4) C. R. T. TEST

@ C. R. T. POSITION
Checks the C.R.T. position.
Make sure that the on-screen
corners are consistent and

then make size adjustments.

® color check
1. POSITION CHECK (The color becomes brighter
from the right to the left.)




(5) SOUND TEST

When te test has been completed,

push TEST SW button.
SOUND TEST

SOUKD NUMBER 80

PUSH SERVICE BUTTON

EXIT BY TEST BUTTON

(6) DIP SW ASSIGN

@ Present setting of each dip
switch

DIP SHITCH ASSIGNMENTS
1 2 3 4 5 6 1 8
DIP SW.A OFF OFF OFF OFF OFF OFF OFF OFF

3 OFF OFF OFF ; : ;
DiP SK.B OFF OFF OFF OFF OFF Coin switch setting

OFF: Starts with 1 CREDIT
ON: Starts with 2 CREDITS,
continues with 1 CREDIT

SETTING EXPLANATION

® ®

COIN SH. I COIN 1 CREDIT

2 CREDITS TO START OFF
ADVERTISE SOUND OFF

GAME DIFFICULTY NORMAL )
CONTINUE MODE ON Advertise sound
COIN CHUTE TYPE INDIVIDUAL

Game difficulty

To continue game or not
Type of COIN CHUTE
Normally, turn it OFF to
INDIVIDUAL.

EX!IT BY TEST BUTTON

SACEONC)

__223__



(7) BOOKKEEPING

DIAGNOSTIC
CREDIT REPORT

COIN S¥ LEFT
COIN SW CENTER
COIN SW RIGHT
COIN CREDITS
SERVICE S¥ LEFT
SERVICE S¥ CENTER
SERVICE S¥ RIGHT
SERVICE CREDITS
TOTAL CREDITS

BOOKKEEPING  (PAGE

PUSH SERVICE BUTTON

DD s VA et © =

.

Usage frequency of each COIN
CHUTE

Total COIN CHUTE usage
frequency

Usage frequency of each
SERVICE SW.

Total SERVICE SW. usage
frequency

Total credits

© ® @ © ©

Press the SERVICE SW button to display the following :

(——_-———_—— DEAGNOSTIC

44M

20M
™
130

BOOKKEEPING (PAGE 2)
TIKE REPORT
TOTAL TIME OH
GAME TIME
TOTAL OH
AVERAGE OH
LONGEST OH

PUSH SERVICE BUTTON

1

56S
43S
415

.

Machine's total energized
time

Total game play time
Average game play time
Longest game play time

®O o

—-290—



Press the SERVICE SW button to display the following :

DIAGNOSTIC
BOOKKEEPING (PAGE 3)
SCORE REPORT

AVE. SCORE 870659
T0P SCORE 1197200
LO¥ SCORE 12100

NUNBER OF GAME 5
EXIT BY TEST BUTTON

I

(8) BACKUP RAM CLEAR

DIAGHOSTIC
BACKUP RAM CLEARE
- NO

YES

SELECT BY SERYICE BUTTON
PUSH TEST BUTTON

—

@D All players' average score
(@ Highest score
® Lowest score

@ Total number of game plays

The BOOKKEEPING data can be
cleared. When clearing, bring

“—" to "YES” and when not
clearing, to “NO,” by using the
SERVICE SW, and then push the
TEST button

__3()__



(9)  GUN ADJUSTMENT

% After replacing the MAIN BD. and repairing the GUN UNIT, be
sure to make sighting adjustments in this mode.

Upper left-hand target

GUN ADJUSTMENT

LEFT CENTER RIGHT
MINTMUM
HOR1ZONTAL AA BE CF
VERT1{CAL AE cB B4
MAX I MUM
HORIZONTAL 51 54 64
VERT I CAL 6E 63 48

PULL LASER BUTTON TO START

PUSH TEST BUTTON TO EXIT

Lower right-hand target

ADJUSTING PROCEDURE
@® Press the LASER button of the GUN that you desire to make
ad justments to.

® The upper left-hand target flashes. Have the gun's LASER
beam match the target and press the LASER button.

® Next, the lower right-hand button flashes. Similarly aim
at the target and press the LASER button.

@ When you desire to make adjustments for the other guns
also, repeat the above procedure @ to ®.

_.31 -



DIP SWITCH SETTING & I/0

COYN/CREOIT OPTION SHITCH SETTING DIP SF S ST ‘8
; OPTION T Y YSTEM
i b Con 1 CREDIT | OFF L OFF | OFF , OFF ;
1 OCOIN 2 CREDITS [ OW : OFF ! OFF
1 COIN 3 CREDITS | OFF 1 Ox - OFF ROM BD
[1COI & CREDITS OM iON ol OFF . ; BARE BD NO.
1 COIN $ CREOITS OFF " OFF | OM -
11 Cotn @ CREDITS [ Ow . OFF :oOm ! 171-5987A
12 Colxs 1 CREDIT OFF oM 0N !
|3 coiws v ocheptt  low tox . on !
[ 4 COtMS 1 CREDIT [ OFF :OFF 1 OFF | !
I'2 cOINS ) CREDITS ' ON | OFF | OFF k i MAIN BD
i 7 comNs 1 mm: | | l : | JST-18P
4 COINS 2 CREOITS | . |
t% COINS 3 CREOITS | OFF ioON OFF jonN ! NOT USED : / | S— 28 /
i 8 cComs 4 CREONS | i i . (ALL OFF) 1 N
P2 ocoms oot o | ! : ‘ ay
4 COtNS 3 CREDITS | ON iow ! OFF ; . BARE BD NO
:
Py com voemsoir I : ' ! . - - JST 12°P JST 5P
. ! . I : : 171-5873-028
;2 COINS 2 CREOHTS . ) ;
3 C0ISS 3 CREDITS J OFF COFF joON 'ow | DIP S¥ 1
© 4 COWS & CREDITS N i . .
T4 ocos 6 CREDITS | S : DIP S¥ 2
— - T - !
pboCON 1 CREDIT I : ;
{2 comes 2 cREDITS | ! ' i ;
+ 3 COInS 3 CREOITS | ON | DFF I ON ! ON : . .
L4 Loes 5 CREDIYS k : ; ) ; 3 COIN CHUTE MODE
[ COIN 1 CREDIT L OFF oW ToN o X X
2 COWNS 3 CREDITS i 1 | ! | .
: FREE PLAY Tow (ox 10w Jon O 0N (ON PON INDIVIDUAL :
Cota SrircH 1t : COtN SAITCH 82 N
! Used for the cabinst of the IND!VIDUAL
__OPTION SHiicH SETTING prsez COIN CHUTE type mhich allows sach chuts
: OPTION ' I L
{1 CREDIT 10 SVARY 1 OFF 3 ! 7 T to accept coins. For setting COIN/CREDIT
: |
T2 CREOITS 10 START [ O | ! | . .
R R A ’ o combination. wuse only No.1~No.4 of
T 1 H |
| ADVERTISE i OFF ! | OFF } :
| : i Fy | I | DIP SK 1 and turn No.5~No.8 OFF.
sousp 1 oW ]r_on : i i i A
‘ TERsIEST i TofF - oFF jon | | !J Howaver. when setting to FREE PLAY,
| i
EASIER ' [oFF Ton 1 0FF |
[ Do Lo turn all of No.1~No.8 of DIP SK 1 ON.
| EASY i iON [ OFF ; OFF . i !
| GaNE UworwAL | | [ oFF | oFF | oFF | | ofF
OIFFreTE ] | Mo T j i
i | HK LINNEI T ‘
| S rvera— | —_— ! | COMNON -
J 1 HARDER i | [OFF fon on | : i
: T i : i .
i [Wamoest | | ['oN ¢ oFF 1 on ; i Used for the csbinet of the COMMON
| | ExTRA ON [oN jON | !
i | HAKDEST | 1 ! | | | chute type in which the scceptance of
immﬁ Lo ‘\ ! ! : i E coins is done i
VOOE o ‘ ; | i Ton : ne in common,
= | i ! : —— . }
EX | IND4V 1DUAL : | | 1 i | OFF ! In the COMMON setting, use either
i CHUTE ' CONNGR I i i ! O !
COIN LP or COIN CP,
PIN ASSIGNNENT
CONPOKENT SIDE SOLDER S I0E
GNO 1 LA GND Lp CP RP
GND | 2B GND
LI SPECIAL WEAPON
Y 1 3 {C sy E
L33 B €D ey [ ]
(¥OT USEDY ;& D E ! (NOT USED)
—_ LASER
av o 8 LE | ey D
e 3
COINWETER 1 | & i J| COIN NETER 2
LP LED P dn g oo
SPEAER (¢} [ 10 1L | SPEAKER (<)
. — I
(NOT USED) | V1 [ M1 (NOT USED) Prh e R
RED L‘ GREEN }_zj P uio C3i urvoron
BLUE 131 iP: STNC L3, GKD .3 CPHOTOR
— —-
GND b4 R (NOT USED) L sy P4 RPWOTOR
TEST (15,5 | (MOT USED) | 8] LP LA iy
LP COIN ve T ocrcow i 8 GND ¢
LPSERYICE 171U CP SERVICE AL L1,
(0T usED) {1 8 [V (NOT USED) _t, ctrun e
(NOT USED) | 1 9 bW (NOT USED) 3, 6w 9
— —— —_——
AP LASER [ 20 (X i (NOT USED) 1o sy T1p
A 0
KPS NEAPON {21 1Y . (KOT USED) e Lk Thoome
vouksER 22,21 (wor UsED) i1z ow Dz
LP S WEAPON | 23 ! a | (NOT USED) LY Jstoaze
P M RPUD
CPLASER 12406 (NOT USED) ’
CP S.REAPOM ' 29 [ ¢, (NOT USED) LI
AP SERYICE 28 d | AP COIN T1e ety
G0 {27176 oNp UL YL
GHD i 28 (11 GND 18 a0
{(JAMMA) JSToer

56P P»3. $6an



ROM

LOCATIONS

GAME BOARD B33-7627~—~

SYSTEM 18 TVYPE

ROM BOARD B34-7597-~

AT B0 3YSTEM V8. 32

i3 73 " 237-°536
4T 44 D PR D . . 171-59934 "‘i
bR N SEE gl T
%ﬂ:-ég _CQ!.-LZ:Q._ P cayz-i | N ~
cEr 11 A1 - B)
e D ceno | D cas IF - o
2em30 ) €10 | b Ao ) o
[o- L) i onn-2 |~ >
D= ol
I aiais] 7 7 < E
z ]
:—'D*,L| 10 w53 7 2 2
=z ga—l 5; 8
o -
Stmae D 31573438 | S8=E 2
l_'_-
+ @
TecsS
pup——
,i( c 7 D A 7 ~
© Sound ¢ 1 ST B
o he s A 6 . p 280
‘-f" souND 3 ROM0 -
- ) c s D A S -
~ SOUND 2 F__eowun-r | o
- 5 C < ) MAIN 30ARD
Souun v v ooz v BT7-7177-C2 '-I: -
cs3 N A3 - !
srEn Do, | Do 2L
a8 sl ? D c 2 D A2 ~ 2
do_mmdS - 1IN < —<CR = N
’b c nNoA Y !
<ro 4 2 2 - by
v @ < ,_
GAME BD No.
RON 833-7827-04 833-7827-05 NAIN
RON TYPE
POSITION ROM 8D No. XORK
834-7597-04 834-7597-05
Al SCR 3
A2 SCR 4
A3 SCR §
Ad EPR-13427 EPR-13429 RONO-E 2M-15
AS EPR-13411 EPR-13411 RON1-E 2N-15
AS EPR-13428 EPR-13437 RONO-0 2H-15
AT EPR-13413 EPR-13413 ROM1-0 24-15
Al0 EPR-13503 —_— 08J0-E 4N-20
A EPR-13421 —_— 08J1-E 4N-20
A2 EPR~13422 -— 0BJ2-E 4N-20
A3 EPR-13423 — 0BJ3-E aN-20
4] EPR-13414 —_— SCR O 2N-20
€2 EPR-13415 — SCR 1 2H-20
c3 EPR-13418 —_— SCR 2 2N-20
C4 EPR-13418 _— SOUND 3 24-15
4] EPR-13419 _— SOUND 2 2M-15
cs EPR-13420 _— SOUND 1 2N-15
c71 EPR-134117 —_— SOUND 0 1N-158
c1o EPR-13804 — 08J0-0 4N-20
(28] EPR-13424 — 08J1-0 44-20
€12 EPR-13425 —_— 08J42-0 4N-20
€13 EPR-13426 —_— 0BJ3-0 4N-20
11 317-0185 311-0188 SECURLTY CPU  vrocoran-ta
Usa EXPORT
NOTE
NASK TYPE NASK TYPE




®

PARTS CATALOG

TOP ASSY LASER GHOST (GTR-0000)

1IES

==
\V

Tickez I
210
<o '

1
A
/3

o

&
¥

o

Foa%,




ASSY CABINET (GTR—1000)




ASSY CABINET (GTR—-1000)

ITEM NO.| PART NO. DESCRIPTION NOTE
1 GTR-1001 ASSY SUBCABI o)
2 GTR-1006 WOODEN MASIS 822x500
3 GTR-1035 MIRROR
4 GTR-1014 FRONT GLASS Tl_j
5 423-0154 DESIGN PLATE LASER GlIOST ]
6 GTR-1016 HALF MIRROR HOLDER
7 GTR-1017 GLASS STOPPER -~ -
8 GTR-1018 BlLLBOARDhOLDER —
9 GTR-1020 SW UNIT g Rk
10 GTR~-1022 ASSY MONITOR 26 a{/j\a
11 GTR-1025 RUBBER PACKING A —
12 GTR-1026 RUBBER PACKING B =
13 GTR-1028 AC UNIT g
14 GTR-1036 MIRROR SASH
15 GTR-1200 ASSY CONTROL PANEL @
"16 GTR~-1031 FL UNIT @
17 GTR-1024 CONTROL PANEL STOPPER
18 UCQ-1037 CASH BOX @
21 GTR-1030 STICKER BILL MAX CAROL > e
24 GTR-1027 DESIGN SHEET CLACK —=

- 36 -




ASSY SUBCABI (GTR-1001)




ASSY SUBCABI (GTR—-1001)

ITEM NO.| PART NO. DESCRIPTION NOTE
1 | GTR-1037 WOODEN CABINET D
3 | GTR-1004 BACK DOOR D
4. | GTR-1034 BACK DOOR UPPER
s | GIR-1019 BILLBOARD STOPPER =
6 | GIR-1008 MONITOR u;)wm{ A =
7 | GTR-1009 MONITOR HOLDER B p——
9 | GTR-1011 CASH BOX COVER @
10 | GTR-1012 LOWER CHUTE Ef

1 | GTR-102 PIPE HOLDER

12 280-5115 LKG TNG
13 601-6558 LEG ADJ BRACKET @
14 601-6559 LEG ADJ PLATE
18 | DP-1167 TNG LKG

19 | HN=1050 SPACER RING

20 | 105-5068 PLATE TONGUE STOPPER

21 109-0045 HOLDER KEY TURBO UPR

22 | 423-7501-02 ! STICKER 6.3V 0.15A

23 | 117-5151 GURD PLATE 140716

25 | 220-5046~91 | MAGNETI{ LOCK W/KEYS

27 22(—5254 KEY MASTER FOR 220-5258 g@

- 38 -




ASSY SUBCABI (GTR-1001)

ITEM NO.| PART NO. DESCRIPTION NOTE
28 | GPD-1014 CONER SASH A &
29 | GTR-1033X | CONER $ASI =<

101 | 601-6063 LEG ADJUSTER 250 é
103 | 601-6056 CASTER 50

104 220-5220 CASH BOX DOOR

106 | 220-5346-~ | ASSY COIN CHUTE DOOR 3-SLOT W/IIOLE ~

106 | 130-5054 SPEAKER

107 | 253-5343 SPEAKER NET FOR 1305054

108 | 280-0419 IARNESS LUG

109 | 280-5008 CORD CLAMP 215

110 | 280-5009 CORD CLAMP 21

11| 117-5166 TERMINAL SP-5P SHORT

- 39 -




SW UNIT (GTR-1020)

s

SERVICE SW, SERVICE 3lv. b SERVICE Ow AN
LEFT IMER CENTER 1LAYER RIGlT [IMER

© ©

VoLUWNE TBST Gy, FUsSk 4n
AC ooy

po ol
do & do &

ITEM NO.| PART NO. DESCRIPTION NOTE
1 GTR-1021 SW BRACKET
2 421-7728-91 STICKER SW INSTR ==
3 421-7729 STICKER VR & FUSE INSTR s
101 | 220-5219 RHEO STAT 100 OHM 10W Ak
102 509-5028 SW PB 1M W
103 514-5018—01 FUSE HOLDER UL F187 TYPE ((ﬂ:;
104 514-5036~400 | FUSE 6.48x30 400mA 125V 4A a2
105 601-0042 KNOB 22inm ' @

- 40 -




ASSY CONTROL PANEL (GTR—1200)

- 41 -



ASSY CONTROL PANEL (GTR-1200)

ITEM NO.| PART NO. DESCRIPTION NOTE
1 GTR-1201 ASSY SUBCABI CONTROL PANEL @
2 GTR-1205 MECHANISM HOLDER
3 GTR-1208 ORNAMENT BRACKET B —
4 GTR-1209 HOLDER E
5 GTR-1211 DESIGN PANEL BLUE @—J
6 GTR-1212 DESIGN PLATE BLUE T2
7 | GTR-1213 DESIGN PANEL RED =7
8 GTR-1214 DESIGN PLATE RED
9 GTR-1215 DESIGN PANEL HOLDER
10 GTR-1216 MECHANISM COVER A .@
11 GTR-1217 MECHANISM COVER B Cpr
12 GTR-1218 MECHANISM COVER C @
13 GTR-1219 MECHANISM COVER D L
14 GTR-1220 MECHANISM COVER E @
15 | GTR-1250 ASSY MECHANISM SIDE <é5
16 GTR-1260 ASSY MECHANISM CENTER %

17 GTR-1253 HOLDER LEFT EJ
18 GTR-1254 HOLDER RIGHT @‘

19 GTR-1221 STICKER BILL @
20 GTR-1222 STICKER MAX @
21 GTR-1223 STICKER CAROL Q@
101 280-0419 HARNESS LUG -
201 001-0416 M SCR FH M4x16

202 008-0406 TMP PRF SCR TH M4x6

- 42 -




ASSY CONTROL PANEL (GTR-1200)

ITEM NO. PART NO. DESCRIPTION NOTE
203 0290169 TMP PRF SCR TH CHROME M4x16
204 029-0250 TMP PRF SCR TH M8x35
205 029-0021 M SCR TH BLK M4x18
206 030-0835 HEX BLT M8x35
207 0690048 FLT WSHR BLK 8.5-22x1.6
208 069-0026 SPR WSHR BLK M8
209 029-0124 M SCR TH UCRM M4x6
210 0053110 W SCR RH 3.1x10
-

- 43 -




ASSY SUBCABI CONTROL PANEL (GTR-1201)

2ee = *
& 1
e

ITEM NO.| PART NO. DESCRIPTION NOTE

1 GTR~-1202 WOODEN CONTROL PANEL @@
2 | GTR-1203 VR ADJ PLATE A
3 GTR-1204 VR ADJ PLATE B {:]
4 GTR-1210 HOLDER CENTER
5 GTR-1207 ORNAMENT BRACKET A

201 029—0059 W SCR PH BLK W/F 3.5x16

202 008-0420 TMP PRF SCR TH M4x20

203 008-0416 TMP PRF SCR TH M4x16

- 44 -




ASSY MECHANISM SIDE (GTR-1250)

ITEM NO. PART NGO, DESCRIPTION

NOTE
1 GTR~-2000 ASSY LASER GUN <
o
. N
2 GTR-1251 BASE LEFT r’é—i
. . ._-\__p_\
3 | GTR-1252 BASE RIGHT f:_;_,\
201 061-0008 SPR WSHR M8
202 050-0008 HEN NUT Ms
203 090-0012 SCREW LOCK

- 45 =



ASSY MECHANISM CENTER (GTR—1260)

ITEM NO.| PART NO. DESCRIPTION NOTE
] GTR—2000 ASSY LASER GUN Cf{
Al
2 | GTR-1261 BASE CENTER A A=
3 | GTR-1262 BASE CENTER B =
201 061-0008 SPR WSHR M8
202 | 050-0008 HEX NUT M8
203 | 090-0012 SCREW LOCK

- 46 -



 ASSY SEAT RIGHT (GTR—1300)




ASSY SEAT RIGHT (GTR—-1300)

ITEM NO.|[ PART NO. DESCRIPTION NOTE
1 GTR-1301 SADDLE BASE RIGHT @
. 7
2 GTR-1302 SEAT RIGHT =
3 GTR-1303 BASE @ s J
4 601-0455 LEG' ADJUSTER &
5 421-T726-01 STICKER CAUTION ENG 1
6 GTR-1304 RUBBER PACKING C=

- 48 =




ASSY SEAT LEFT (GTR—1350)

- 49 -



ASSY SEAT LEFT (GTR—1350)

ITEM NO.| PART NO. DESCRIPTION NOTE
1 | GTR-1351 SADDLE BASE LEFT {f_’)
2 | GTR-1352 SEATE LEFT @
3 | GTR-1303 BASE )
4 601-0455 LEG ADJUSTER Qﬂﬂ
5 421-7726 -0 1 S'I‘ICKL-',I{_C/\U'I'I()N LENG —3
6 GTR-1304 RUBBER ]’A(lDI\'ING ——)

L

- 50 -




ASSY LASER GUN (GTR—2000)

- 51 -



ASSY LASER GUN (GTR-2000)

ITEM NO, | PART NO. DESCRIPTION NOTE
1 | GTR-2001 MECHA UNIT ;%
2 | GTR-2014 GUN UNIT il
3 | GTR-2016 MIRROR BOX @
4 | GTR-2036 ASSY COVER RIGHT el
5 GTR-2037 ASSY COVER LEFT “/
6 | GTR-2040 GUN COVER &1
7 | GTR-2043 GRIP BASE COVER Qg‘(’@
8 GTR~2049 JOINT PLATE A
9 | GTR-2050 ASSY BODY RIGHT o8
10 | GTR-2051 ASSY BODY LEFT

201 | 000-0410-FS | M SCR PH W/FS M4x10

202 | 000-0510-FS | M SCR PH W/FS M5x10

203 | 008-0406 TMP PRF SCR TH M4x6

201 | 010-0406-F | S—TITE SCR PH W/F M4x6

205 | 029-0330 HEX SKT H CAP SCR BLK M6x10
206 | 0300825 HEX BOLT M8x25

207 | 061-0008 SPR WSHR M8

208 | 090-0012 SCREW LOCK

- 52 <



MECHA UNIT (GTR-2001)




MECHA UNIT (GTR—-2001)

ITEM NO.| PART NO. DESCRIPTION NOTE
1 GTR~2002 MAIN BASE @
2 | GTR~2003 SWING BASE (%1}1
3 | GTR~2004 RIGHT BRACKET ﬂriaﬁ
4 | GTR~2005 LEFT BRACKET ED
5 | GTR~2006 SWING ROD g}
6 | GTR-2007 STAY A R
7 | GTR~2008 BUMPER L=52 G)
8 | GTR~2009 BUMPER L=17 @
9 |GTR-2010 VOLUME PLATE [L?
10 GTR-2011 VOLUME BRACKET rpﬁ
11 GTR-2012 SLIDE PLATE A ( -
12 | GTR-2013 SLIDE PLATE B (T3
13 | GTR-2052 HOLE COVER A ()
14 | GTR-2053 HOLE COVER B @)
15 GUN-2623 VOLUME RING (=)
16 | GUN-2629 GUIDE RING 140° =
17 601-5943 GEAR 20, £15 ﬁ@
18 | 601-6005 ADJUST GEAR ")
19 GTR~2054 SPRING ROD E\ﬂ
20 | GTR-2055 SPRING (T
101 220-5130 VOL CONT B-5K OHM
102 | 601-6563-30 | BUSH 2.4t £=30
103 | 601-6563-50 | BUSH 2.4t £=50
104 601-6563—120 BUSH 2.4t £=120

- 54 -




MECHA UNIT (GTR-2001)

ITEM NO.| PART NO. DESCRIPTION NOTE

201 | 001-0308 M SCR FH M3x8

202 | 000~0408-FS | M SCR PH W/FS M4x8

203 | 000~0412-FS | M SCR PH W/FS M4x12

204 | 000~0510-S M SCR PH W/S M5x10

205 | 000~0510-FS | M SCR PH W/FS M5x10

206 | 028~0003 SET SCR PH SPCL M3x8

007 | 028-0021 SET SCR PH SPCL M4x16
028~0049 SET SCR HEX SKT CP M4x16

208 | 029~0330 HEX SKT H CAP SCR M6x10

209 | 050~0008 HEX NUT M8

210 | 061-0008 SPR WSHR M8

211 | 069-0001 FLT WSHR 5.5~20x1.6

212 | 059~0016 HEX NUT M14

213 | 069-0019 SPR WSHR M14

214 | 0690045 FLT WSHR M14

215 | 090-0012 SCREW LOCK

216 | 090~0013 GREASE

217 | 090-0002 GLUE, CEMEDINE NO. 3000RS

218 000-0420 M SCR PH M4x20

219 | 054~0004 U NUT M4

- 55 «




GUN UNIT (GTR-2014)

-

0
3
T
2o
)
e
=
=z
-
<
o
=
<
a
@
>

=

IT_(GTR-20

>
41)
R .

- 56 -



GUN UNIT (GTR-2014)

ITEM NO.| PART NO. DESCRIPTION NOTE
1 GTR-2015 GUN BASE C@
2 | GTR-2038 LED BD W/HARNESS }i&
3 | GTR-2039 SLIT %
4 | GTR-2041 GRIP UNIT @
5 | GTR-2045 VIBRATION UNIT
6 GTR-2057 SPACER »
7 310—5044 PAPER INSULATOR @

201 | 000~0414-FS ' | M SCR PH W/FS M4x14

202 | 010-0406-F S-TITE SCR PH W/F Mdx8

203 | 029-0330 HEX SKT H CAP SCR BLK Méx10
205 | 029-0047 M SCR PH BLK M4x10 !

206 | 069-0024 FLT WSHR BLK M4

207 | 068-0025 SPR WSHR BLK M4

208 | 090-0012 SCREW LOCK

209 | 050-0004 HEX NUT M4

301 | 600-5931-08 | WIRE HARN LED EXT

302 2800419 HARNESS LUG

- 57 -




GRIP UNIT (GTR-2041)

ITEM NO.| PART NO. DESCRIPTION NOTE
1 | GTR-2042 GRIP BASE ﬁg}ﬂ
2 | GTR-2044 GRIP HOLDER <
3 | cy-2o0 HANDLE GRIP RIGHT 6"
4 | cy-220ex HANDLE GRIP LEFT ‘%
5 | CY-2203 TRIGGER 55
6 CY-2204X TOP BUTTON @
7 CY-2207 COMPRESSION SPRING 2
8 | 839-0016 ASSY SWITCH BOARD @

101 | 280-0425 CORD CLAMP #10

201 | 029-0073 TMP PRF SCR PH BLK M5x30
22 | 059-0024 HEX NUT BLK M5

203 | 059-0003 CAP NUT TYPE 3 CRM M4
204 | 060-0004 FLT WSHR M4

205 | 061-0001 SPR WSHR M4

206 | 090-0012 SCREW LOCK

301 600—5931-06 WIRE HARN GRIP SW

- 58 -




VIBRATlON UNIT (GTR~-2045)

lfI‘EM‘NO. PART NO. DESCRIPTION NOTE
1 GTR-2046 MOTOR BRACKET
2 GTR~2047 MOTOR COVER
3 GTR-2048 MOTOR WEIGHT
4 GTR~2056 CUSION
5 601-6576 RUBBER GROMMET
6

GTR~2058 MOTOR W/HARNESS

201

000-0306—FS M SCR PH W/FS M3x6

203 029-0025 M SCR PH M2x5
204 028-0046 SET SCR HEX SKT CONE POINT Ma3x4
205 (900012 SCREW LOCK

- 59 -




MIRROR BOX (GTR—-2016)




MIRROR BOX (GTR—-2016)

ITEM NO.| PART NO. DESCRIPTION NOTE
1 | GTR-2017 MIRROR BRACKET R
2 GTR-2018 MIRROR BRACKET L %
3 GTR-2019 STAY B Y
4 GTR-2020 MIRROR [Zj
5 GTR-2021 RUBBER A
6 | GTR-2022 MIRROR GUIDE @
7 GTR-2023 FLENEL LENS
8 | GTR-2024 GLASS STAY \K/jﬁs
9 | GTR-2025 COVER GLASS @
10 GTR-2029 GLASS HOLDER ~
11 GTR-2030 WINDOW
12 GTR-2034 WINDOW GUIDE
13 | GTR-2035 UPPER COVER =
201 029-0343 S-TITE SCR PH W/F BLK M3x6
202 050-0008 HEX NUT M8
203 060—0008 SPR WSHR M8
204 054—-0005 U NUT M5
205 0600005 FLT WSHR M5

- 61 -




.Illn..!ll..i. T T

T ST T s

YIS ._.n L1566~
. _:EE 2= 041868 e .
S| 9%=SLmLED 2| o nif oo e %:.1@ LA __ |
. : il Ok N _: — .
Zf. 0L WILSAS Q0 A/Y (IAMET oh & g_.__ sz I
o e . 4G 1Se, o PO= s 150 60~
[ dnL 1se MDY O :E: A INET ,mmhca e _
Z1Lo F QIO 00O = NINF U0~ 6 Tt ww. s e w un onf 17 mw o bu i) fau..:m. ,ﬂ_
- Ll Sl Sl ol Sl St Sl o s raibed R A2 HY iy ) e . .
gio|F6 T lonoonoooonppoonnens [T 88 I5- eoT (6071 00 it e s |
m o s A PO 1 8 A O Nn‘”_um A lmnluwu e OE—"0% .u..: cmszna unwl As0z-wn | !
- I - RPPRALA T
L o Siol> ool > aa > ela > oo >l ¢ a _ - WS_Lsre 90-1£65-009 -
§ o a9gnEEanSansanya i L 0[S o i~ :_
S o a a 0 n, 0, al | g e 0l c\.llng:SJ«”Gu .
Ay oes—ummTar UL L LU e —— “ Lot = 51512
T1E °lZETTuola T — =~ { 9d 9100-6£0 '+
7 Nr o 16T UoLKTaT " - U a3y ; Vs_Lsr 90-1£65-009 : :
- e - T o 0]t alg 1
TITERE - .mw 0z silx=§§§ o0 _
0L - Gile k15 “H3cv1 .
£974 u.._ LY0z-U19 ﬁ
O] 14 CL=LTOP-9S : v '
020 08— [Hrs—um v 4 ui _
0 O-|pg——— TN § 4 L - .
05 — PV ° , : :
LTO g ail ERASIEA uNG-n = - o .
PO nIng ", » S by - - of
9ZO-( 5/ a31ANIS Y T NOTIIIA S 1-LZ0v-00S o) - 53
Sl f 25 1% - gn—ons—uxmam) 4 T Ly
MNC‘ SOTROGTINTS U M... 190 " mm\\ . mm .?w..l < m.or_ L... .mu P “m
el o e , gl aeTTRRITV 0 5 o &G\ \
_Nm TYTTHANY TS 3 ﬁ 15 o od L Ty
A ) S ] 4. R R l_
O rETIIVIN S TIT . I . N H
7 0 SFIOYANTS i gss Li-zoy- EL:LXE 13 _13C0 - LeRS- ozﬂ : ’
wwx- SRy T _ || = [ D _\ Ui d;w \Lgn - N) b ; Iy
\ ¢ . -|- G ~"ob s 0 T
LZO-| 7 mavanT sy : N B O 0o e | LUl ‘
XNC ) s i.l..sxx: Qds st BU-1565-00%.| %,
ACER L=t [ Wi _ £0U-009 272 T -
Mo = . b U 50 or|us 0. _
y LG . [ == {9 09 ) 71— . .
oA |- 01| {012 nTmerE|9 ¢ ) a
~ N O-l =T 31A035 X c_.. FLOZ-HLD ..||_mm. wn |1
S el KR Rl U E i | _ 0 Ws_Lsr 90-1565-003 +i) Z |
th|sig|vET o . y 0L [ 7049 ¢ 0L _;Eg_u%o“oﬁ ’ O
S . . © B ~GGlo L = =125V 4N N
% w.___.mw- OIS _ , _ i vo vs I d 0 91L00-650 ' Qv.v _
wf”w : RN QY “m (I :m.mmn 90-1£65-009 :_S .
516 5 . =5 |% ]} zo-|7]-looov 062 & 0% i dr<t
o ~ == -0 e b0 ¢ b ——mmmme o 1 |
oot N vkl ey el lug -0 T ol o ity LTS usgvieo _
w}«wn { N sV .c,_m - . _L (v_u "0d LY0Z-Y1D '
— y ™~ ' SL—=£Z0Y¥-10 T T s T T
m\v LLO = ana uD.,E £L=-LZ0¥-MS : ~ O _
1O = b [ — _ Bl —pe (% ~UATYT 't o,
R 0w ST 2 A0 s am— o g B 5 N
T TUANS, | : it IAIE G 3
O MO [ gy—q7° : N E A - xgP N o -
b o _w ¢ _ ety o - Sk <t . wis-n & - O.._K .
Ny — O L
T A Z g RONTAA MONIEIA  gi-tzov-ms O vy oz L =
S i I e T I 1 . e ¢ g ~ Do
v hito > : —5 %]y 178 _ Tq snataz) G Ju oL
<L Lo i T80 (4|~ S0 40 |7 : . = 1
- 3 ot Ui | —zelililze—2g 1] ; ML A
(&) . L ¢ — e T e T A
@ 36 « _ I A i
w4 O fgE o. (o7 MS_LSFgy—-1¢65-009 MW_. . f
Sl Rl it > : |- 51 N_._E uy e N?q G b :
T el n ~|- ar il ur 0Ff | ol tlogaziT
S GlE Olox A _ U 7 _@:!:%C.as
2 o m”.l.l..[ : MU cié_x | v w :m@@mcwzw _vmw Fo- M”m .“;S‘ T
P — o N ot 2 131 M o i _Mm_dmiga_om ordra ]l
Lo ps—us| o R o 4 W1 09| 8099 5| S 95— TR
_ . 525_0 o o T A S i ULl © c_o_‘.:.l\ﬁz orudf&:“ .
5 o \. b S A I A - KA S 1 - il b 2 A i - or—"0Elg-LlurAsrl 8 LI oe
5 o o _: | 3d 54 3 d Y oz-uLn 0eQL-in .
I o ¥ . _Elrt.llll..l.
Sl o g b _ _ z _ Hs_Lsr 90-1£65-009 .
Sl2 o 0 O ' . — i . o500 & o Lo/kb)
| ¢ ' t [l¢. U4
210 o woo 010 [0/ wEe—o- _
Lo _ _ ; . L e A J
. ] w:; 6€0 '
_ - AL : @ _:w:s: sr 90-1£65-009 ___ _
Uanu f “12) e . - naTor any :
> NS - _me_.\ e 00" cxlll_xw:m.d_ﬁ L
- = do- _ m @ i G801 || 5 ———""g35y79
, o LM .4 ! ~ :&; ) LYOZ-UID __ .
-y - 1% -~ . . - T LTI T S TR LI TR
Wt I Gl M, .. lﬁﬂm_mﬂ_m|ﬁ_.m_ﬂ—m~_\_ “..d LA L : _
[Tl T2 /e o |
) © Y )5 ot Mo 5!
o._m pad ! uns-n ! «._‘m - o _
\ 5 — O .
w» © MOTIIA ¢yl zov-nog 0 za
& ’ «.m._,mﬁ £50 " uy - — _
<t lelZlE — I Z .
I - N w35 _
;, =3 UG- O - o G_
4] v Tnl . 03 o e s ..
n 2 R A SERNCS S RN xS R — N REE
~— Y
& o|o
.&ﬂ m_\__ w\,,; _n/.u ~ im%.: 10 :L _=|_
o nE z .cIm, : R = ft2
o, a :
ﬁ _m_ N _ J_ _ ol WL
. @l Y o) . o Lol . it tofur .
. 3 ¢ . . Jeo 1 2|729) a9
e L. aw I4 cl ps, o
n O T m ) (=] Hau o ol o -
. C mm_ . ,~ . o O O_nu_ S. ojlofa 1 M S,
R e R P ] € : Tl @ wpn__ 20 fda g 7
S N of E x il PRI RZ] e
e ° o 7| qiRF [ 1 /}C/M FEEER
. ©, - . . . .
a2t ¢ H ot o | BHB S VY] 999 o
™ Iy 1 i 8 ool -4 — 1
o o ~o 0 1 _.3__u ﬁl -l.
” : o ik Sh. 0d ) —od—m0d yl 5.
_ H ISHEEINE i i
1 2] A ad 12} v w

WIRING DIAGRAM



S
T ey eI 5 1
e A N ) T 53R 1 ! !
A AC - ~— s 1 21
104 D\ 30y i~ s [ — = €1~ =2 .o c2 =2
1L )*2 2 o ! e
: . Y e e S0l ] ISR [— 1
AT L I=Xall ﬂ’/,‘,f‘ il 3:! Jd 0 ) [ ,D ! ]
" - I T = ;‘z/ ~ == 4 ¢ —— AR 1 : 2 i—] e
S ¢ g 2ecv = l : ' — 15 3 T |—] =i
I W—,"—l H‘D z ‘-, ' =
|

: ‘ : L o . :

T T v e 1, . P OS2 —
;—— L — : ; 2 l:': ancd ELCO 2P L
|

[ . 40K 3
TO sw WNIT

(04]
L
Y0}
|
(48]
)
(v}
()
(n
=
(@)
)
P
o
b
(9]}
4
o
b

l oK
TO MONITOR HILDER

~

b
(v}

I =
70 5P

AKZIR

(%]

| -
@ 7o Fuse IT'J’J' AK _AC 100V 1 A
SLuS e ] 2% P, . !
BLUE g X0y :
I - C EX : r SoL Hj eCcL
2L _ SXsL sgv_ 9ol b a s

_ IR AC 100V o XA . : i3z AoV an 2] 10 571 I
FL 15w AT e |

ons
o L.
c 3o
; XA 10l =100 . - GUATTRO =D
@ 7O FLOISW "'—::! [ —_— - Yell ] 21 o a2
112 [ 1:ﬂVﬁ,_r—':‘ M CP.q C 18 X
ORANGE - #7 129V 300 L—T)J Cam-2077—2 FoR l%*«zn 'éd ' s Bﬂzv
L m———————— mx_il,dﬂ SwETEELATS 5-1/2) ==21 | GND
lp_{f‘- Al se 1pav gs»;‘_fa;g: A o z2av 7C, e _ PCS. 85 BROWN CN-10
© 7o cawa |k - 7oVl e GTR-+020 u3
12 220V Ct & - - . . CP . "
ORANGE LS ASSY PWR SPLY ] COIN SWI__ 2297 CIn.c.

_ - ST, —]
| VWl (Fos COIN S%w2 2L 50 _ N-0-> COIN SW

lPT%:‘ A AC 100V : C—-2/2) CQIN SW5 ’F'?i-i COM ‘
© T MSHITOR |~ B

GND a2l =g | L

oy
«
)
1
W
w
[v3]
-
!
]
-

ORANGE ssa so |
l ‘ - I3-(3e0 1o
i : |3 ey o N Ve -
: S| £Y5en X1 X1 Vh)COiN METER
; =1 2 9%73 S N
l g 4 oy & S & OIN ENTRY LA2

(MARS COIN CICR)

c
I
7
3
4
WHITE
=

i
i
5
G

n
COIN ooorzo——___,__ﬁ,.‘ﬁ—__oaooa BASE

TO MARS

1
X[ %% |
oo} [denies Ferian)
] m'*lr—-! ‘.fl‘ ! (TerM LUG (TERM LUG)
— IR P IR . —
i retr ! QUATTRD 3D :
il HnEHSY S ] e
oo ¢ = 3
aaaG IR _E3 +Ve
l & 55-;—;" >_,IQ',[:J - T34 1:;4:,‘ Cn“"‘?ag i,_ve/ COIN MZTE '—.1 o
h b n=SHR16 1 :
1 mlc.‘a +E5 l _ CN—4 COIN ENTRY LAP
=fets | | |
O ] ,3.(4 ! =
. oL o |
.. ———— .. OmNZ oSO i I o o B S o 2
P O U O I U~ I Ny N =~ B U D B B = N U B n.c <7 j
Lw® - o = > DU - = -T= w = +12V Eﬂ‘ N—233 [N.O &_QE’—T—/-—
5 \_‘/ g LoN—1 0 CN-2 -1 COIN Ssw
1S 3 z 5 GND| K5 : Cih—q coM
W= = o > 5
wo < o o o —
c O = LI b—
o= g2 w 5 = | E——"
= s 2 o =’
3] o g e g l l
o = INTERFACE CasLE

@
@
@
©
@
©

62 WIRING DIAGRAAMI





